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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n12 / 15MHz / DFT-S OFDM Middle Channel
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

Conducted Band Edge

FR1 n12 /5MHz / DFT-S OFDM / PI/2 BPSK
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seamancas. FCC RADIO TEST REPORT Report No. : FG041657-01C

FR1 n12 /5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n12 /5MHz /

CP OFDM / QPSK
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n12 / 10MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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£90.000 MHz 598,900 MHz 100.000 kHz 69889555 MHz -21.92 d&m -8.02 d& 706.000 MHz 716.000 MHz 100.000 kHz 71556543 MHz 19.689 dBm -10.32 dB
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seamancas. FCC RADIO TEST REPORT Report No. : FG041657-01C

FR1 n12 / 10MHz / DFT-s-OFDM / QPSK
Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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£90.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -20.11 dém -7.11 d8 706.000 MHz 716.000 MHz 100.000 kHz 715.56543 MHZ 19.76 dBm -10.24 d&
598.900 MHz 699,000 MHz 30.000 kHz 698.99965 MHz -19.27 dBm -6.27 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00108 MHe 2289 dBm o9 de
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.
I 1 i
16:51:33

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An12-15 of 23



seamancas. FCC RADIO TEST REPORT Report No. : FG041657-01C

FR1 n12 /10MHz / CP OFDM / QPSK
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] o
Spectrum = sp m =
Ref Level 30.00 dém  Offset 17.39 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 17.35 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GlinEARS_ PAES
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Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Fregquenc: | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69881553 MHz -30.16 dém 7.16 d& 706.000 MHz 716.000 MHz 100.000 kHz 71506855 Tz 1.68 dBm -ZEWI
598.900 MHz 699,000 MHz 30.000 kHz 698.98307 MHz -32.77 dBm -19.77 dB 716,000 MH= 716,100 Mz 30,000 kHz 716 02512 MHz 3385 dBm 2088 db
599.000 MHz 709,000 MHz 100.000 kHz 702.55145 MHz 2.52 ddm -27.48 dB 716.100 MHz 725,000 MHz 100.000 kHz 716,12223 MHz -30.63 dBm -17.63 dB
= Sl
Il [ wi il T ™
pate: LeraBzaz Date: 12.AUG.2020 17:
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seamancas. FCC RADIO TEST REPORT Report No. : FG041657-01C

FR1 n12 / 15MHz / DFT-s-OFDM / P1/2 BPSK
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Spectru :%:' Spectrum
Ref Level 30.00 dBm  Offset 17.39 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 17.39 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
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20 dBm 20 dBm T
10 dBm 10 dBm \
D de 0 dem |\
-10 dem -10 dBm f "
SPURIOUS_LINE_ABS / }
-20 dem 20 dBm i J!
-30 dBm ﬂ -30 dBm ‘! / |\
-40 dem -40 dem ! y T
| I [
-50 dBm—f vy — - dem -
—— ST Re— e o s P BT AY | 1213: v o s g rw e
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stap 714.0 MHz || Start 701.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698.98666 MHz -24.97 dem -11.97 d8 701.000 MHz 716,000 MHz 100.000 kHz 71551299 MHz 19.03 dem -10.07 d&
598.900 MHz 699,000 MHz 30.000 kHz 698.99785 MHz -23.44 dBm -10.44 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 0014% MHe 24 45 dBm 1145 db
599.000 MHz 714.000 MHz 100.000 kHz 58945704 MHz 20.09 dm -9.91 dB 716.100 MHz 725,000 MHz 100.000 kHz 716,10445 MHz -25.98 dBm -12.98 dB

I y
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] m
Spectru || spectrum 7
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. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 dIB’I'F“H PURIOUS INE_ABS PABS 20 dbm
10 dBm 10 dBm
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Start 690.0 MHz 3003 pts Stop 714.0 MHz ||l start 701.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
580.000 MHz £98.900 MHz 100.000 kHz 698,89555 MHz -37.75 dém -24.75 dB 701.000 MHz 716,000 MHz 100.000 kHz 70060880 MHz 2,74 dBm -27.26 dB
588.900 MHz 699,000 MHz 30.000 kHz 698.99655 MHz -39.99 dBm -26.55 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 09306 MHz 30.51 dBm 26 51 0B
£59.000 MHz 714.000 MHz 100.000 kHz 709,51199 MHz 3.24 dém -26.76 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.22003 MHz -34.86 dBm -21.86 dB
T
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seamancas. FCC RADIO TEST REPORT Report No. : FG041657-01C

FR1 n12 / 15MHz / DFT-s-OFDM / QPSK
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

Spectru :%:' Spectrum
Ref Level 30.00 dBm  Offset 17.39 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 17.39 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit §heck > | SPURIGHE GlinEARS_ PAES
Line _$PURIOUS INE_ABS Line SPURIOUS_LINE_ABS. PASS
20 dBm 20 dBm q
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -22,00 dém -9.00 d& 701.000 MHz 716,000 MHz 100.000 kHz 71551299 MHz 19.97 dBm -10.03 d&
598.900 MHz 699,000 MHz 30.000 kHz 698.99226 MHz -21,10 dBm -8.10 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00285 WHe 24 72 dBm 7o de
599.000 MHz 714.000 MHz 100.000 kHz 589.47203 MHz 19.74 dBm -10.26 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.50 dBm -13.50 dB
]—' T

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru || spectrum 7
Ref Level 30.00 dBm  Offset 17.39 dB Mode Auto Sweep Ref Level 30,00 dem  Offset 17.39 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck 'AES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
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50 dBm 50 dBm JN\
\-'\-v-—-'-_
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Start 690.0 MHz 3003 pts Stop 714.0 MHz ||l start 701.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
£50.000 MHz £98.900 MHz 100.000 kHz 698.83332 MHz -32.84 dém -19.84 d8 701.000 MHZ 716.000 MAz 100.000 kHz 707.16633 MHz 2.79 dBm -27.21 dB
588.900 MHz 699,000 MHz 30.000 kHz 698.96928 MHz -36.42 dBm -23.42 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 04350 WMHe 36 55 dBm ~23.55 db
599.000 MHz 714.000 MHz 100.000 kHz 705.76573 MHz 2.681 dBm -27.19 di 716.100 MHz 725.000 MHz 100.000 kHz 716.47787 MHz -33.62 dbm -20.62 dB
T
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n12 / 15MHz / CP OFDM / QPSK

] o
Spectrum = sp m v
Ref Level 30.00 dém  Offset 17.39 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 17.35 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
590.000 MHz 698,900 MHz 100.000 kHz 698,79775 MHz -31.99 dém £.99 d& 701.000 MHz 716,000 MHz 100.000 kHz 70377972 MHz 0.23 dem -20.77 dB
598.900 MHz 699,000 MHz 30.000 kHz 698.95959 MHz -36.26 dBm -23.26 dB 716,000 MH= 716,100 Mz 30,000 kHz 71602702 MHz 36 25 dBm 2225 dB
599.000 MHz 714.000 MHz 100.000 kHz 711.57992 MHz 0.28 dBm -20.72 dB 716.100 MHz 725,000 MHz 100.000 kHz 716,12223 MHz -33.13 dBm -20.13 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

Conducted Spurious Emission

FR1 n12 /5MHz / DFT-S OFDM / QPSK

Spectrum Spec =
Ref Level 0.00 dBm Offset 17.39 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 17.39 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 AvgPwr
Limit Twrk PARS Limit l‘thnrk (33
SPURIOUS LINE ABS PABS .10 ddnE_$PURIOUS LINE ABS
5_LINE_ABS_ [ SPURTOUS_LINE_ABS_
-20 dBm
-30 dBm
p— -40 dBm .—.’--—--i"’\-
J'—' -50 dBm JW
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-70 dBm
-80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz B6E87.85607 MHz -56.44 dBm -43.44 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.17541 MHz -56.68 dBém -43.68 dB
725,000 MHz 1,000 GHz 100.000 kHz 947.39011 MHz -55,93 dBm -42,93 dB 725,000 MHz 1,000 GHz 100.000 kHz 968.26923 MHz -55.98 dBm -42,98 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.67083 GHz -45.44 dBm -32.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.70332 GHz -45.51 dBm -32.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -38.89 dBm -25.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -38.61 dBm -25.61 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.84770 GHz -48.99 dBm -35.99 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.83572 GHz -40.08 dBém -36.08 d&
~ — s —
L L J e L L J v
020 11:06:58
Spectrum u?
Ref Level 0.00 dBm Offset 17.39 dB Mode Auto Sweep
SGL Count 100/100
PAR
INE_ABS PABS
-30 dBm
40 dem .a_ﬂ‘lm-»ﬂ'j[
-50 dBm JH_—
Start 30.0 MHz 19005 pts Stop 9.0 GHz
fSpurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 632.44378 MHz -56.65 dBm -43.65 dB
725,000 MHz 1,000 GHz 100.000 kHz 8094.09341 MHz -56.15 dBm -43.15 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.69983 GHz -45.38 dBm -32,38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -38.64 dBm -25.64 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.87876 GHz -49.10 dBm -36.10 dB
~r —
L JL ) o
2UG.2020
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n12 / 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectrum

Ref Level 0.00 dBm Offset 17.39 dB

SGL Count 100/100

Mode Auto Sweep

Spec

Ref Level 0,00 dBm
SGL Count 100/100

Offset 17.39 dB Mode Auto Sweep

@1 AugPwr (@1 avgPwr
Limit fr‘hrrk PARS Limit fheck
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Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.50525 MHz -56.36 dBm -43.38 dB 30.000 MHz 690.000 MHz 100.000 kHz 671.36432 MHz -56.60 dBm -43.60 dB
725,000 MHz 1.000 GHz 100.000 kHz 903.43407 MHz -55.00 dBm -42,00 dB 725,000 MHz 1.000 GHz 100.000 kHz 884.20330 MHz -56.10 dBm -43,10 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.6363% GHz -45.53 dBm -32.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.68233 GHz -45.57 dBm -32.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -38.93 dBm -25.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -38.59 dBm -25.50 d
7.000 GHz 9,000 GHz 1.000 MHz 8.83320 GHz -49,04 dBm -36.04 dB 7.000 GHz 9,000 GHz 1.000 MHz 38.88878 GHz -48,97 dBém -35.97 d&
— —
] o ) [
10: 11
Spectrum e
Ref Level 0.00 dBm  Offset 17,30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit 1lwnrk Paks
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-20 dBm
-30 dem
»
Mwl
Start 30.0 MHz 19005 pts Stop 9.0 GHz
fSpurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 573.07346 MHz -56.77 dBm -43.77 dB
725,000 MHz 1.000 GHz 100.000 kHz 931.73077 MHz -55.95 dBm -42.95 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.66633 GHz -45.39 dBm -32.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -38.63 dBm -25.63 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.87876 GHz -48.99 dBm -35.99 dB
—
] o
11:36:50
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n12 / 15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectrum

Ref Level 0.00 dBm Offset 17.39 dB

SGL Count 100/100

Mode Auto Sweep

Spec

Ref Level 0,00 dBm
SGL Count 100/100

Offset 17.39 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit heck
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
20 dBm 20 dBm
-30 dBm
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-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.17541 MHz -56.39 dBm -43.39 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.50525 MHz -56.03 dBém -43.03 dB
725,000 MHz 1,000 GHz 100.000 kHz 958, 10440 MHz -56.00 dBm -43,00 dB 725,000 MHz 1,000 GHz 100.000 kHz 900. 13736 MHz -56.20 dBm -43,20 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.67683 GHz -45.58 dBm -32.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.66683 GHz -45.62 dBm -32.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -38.59 dBm -25.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98125 GHz -38.66 dBm -25.66 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.87278 GHz -48.89 dBm -35.80 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.36091 GHz -48,94 dBm -35.94 d&
— —
o [

Highest Channel / 1RB1

S| 1
Ref Level 0.00 dém  Offset 17.39 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit fheck PAES
_10 déRE—BPURIOUS LINE ABS PAES
SPURIOUS_LINE_ABS
-20 dBém
-30 dBm
40 dBm = ,...{'
-50 dpm— === e
M"‘J
m
70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 600,000 MHz 100,000 kHz £17,93103 MHz -56.60 dem -43.60 dB
725.000 MHz 1.000 GHz 100.000 kHz 930.63187 MHz -56.12 dam -43.12 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.62384 GHz -45.53 dBm -32.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -38.08 dém -25.98 dB
7.000 GHz 5.000 GHz 1.000 MHz 8.86028 GHz -48.96 dBm -35.96 dB
-~ - —
L L J -
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

Frequency Stability

Test Conditions FR1 n12 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0013
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0006
-10 Normal Voltage 0.0044 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0003
20 Battery End Point 0.0011
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.30 V. ; Maximum Voltage =4.25 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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seamancas. FCC RADIO TEST REPORT

Report No

. FG041657-01C

FR1 n66

Peak-to-Average Ratio

Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.80 4.43 5.54 6.09 PASS
Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.67 PASS
TEL : 886-3-327-3456 Page Number : An66-1 of 25
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seamancas. FCC RADIO TEST REPORT

Spectrum = pectrum =
Ref Level 30.00 dém  Offset 1858 db Ref Level 30.00 dém  Offset 1858 db
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@153 view (@153 view
B 4 £t
N
A l,
00 T q 00 ¥ -
bt § ¥ N
Y 5 i <
1EA \I 1E-L T
1 1
CF 1.745 GHz i ean Pvir + 20.00 dB CF 1.745 GHz i Mean Pwr + 20.00 db
C y G Di Function 130000 C y Ci Di Function Samples: 130000
mean | poak | crest | 10% | | . | mean | poak | crest__ | 0% | 195 | 0a% | p.01%
Trace 1 | 2107 cbm 25,07 dbm 4.00 dB 1.77 db 3 Trace 1 [ 20,31 oBm 2488 dBm 4.57 dB 2.45 dB .14 dB 4.43 dB 4.55 0B
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

26dB Bandwidth

Mode FR1 n66 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 5.06 9.63 14.21 18.70
Mode FR1 n66 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.05 4.99 9.87 9.79 14.99 14.99 19.90 19.82
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.97 4.83 9.83 9.77 14.96 14.99 19.82 19.86
TEL : 886-3-327-3456 Page Number : An66-3 of 25

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n66 / 5MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum

=)

Ref Level 30.00 dém

Offset 18,58 dB & RBW 100 kHz

o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™Il 14.81 dBm|
1.74611900 GHz
i 26.00 dB|
P e (B VA Ny 5.055000000 MHz
Q factor 345.4
\
i,
AAA Ly
50 df
60 d
CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
ML 1 1746119 GHz 14.81 dBm ndB down 5.055 MHz
T1 1 1.742473 GHz -11.27 dém nd8 26.00 dB
T2 1 1747527 GHz -11.21 dém  factor 345.4
L L J

FR1 n66 / 5MHz / CP OFDM / Middle Channel

QPSK

16QAM

pectrum

(=]

Ref Level 30.00 dém
lo Att 30 dB

Offset 18,58 dB & RBW 100 kHz

SWT 18 ps @ VBW 300 kHz  Mode Auto FFT

pectrum

(=]

Ref Level 20,00 dém

Offset 16.58 dB & RBW 100 kHz

o Att a0ds SWT 194 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.69 dBm| mili] 12.27 dBm|
1.74680800 GHz 1.74462000 GHz
e 26.00 dB & 26.00 dB
- . 5.045000000 MHz . 4.985000000 MHz
10 df = c e 846.2 10 7 I 350.0
od 7 od 1
-0 d . -10 di —
v ¥
7
20 d . 20 di /
\ / A
N, 5 / L
] 30 dhm= - —
4 LA, QYA ~
-40 d
50 df -50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1,745 GHz 1001 pts Span 10.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1746808 GHz 11.69 dém ndB down 5.045 MHz ML 1.74462 Ghz 12.27 dBm ndB down 4,965 MHz
T1 1 1. 742453 GHz -14.31 d8m nd8 26.00 d8 T1 1 1.742473 GHz -13.93 dém nd8 26.00 d8
T2 1 1747498 GHz -14.48 dam  factor 346.2 T2 1 1.747458 GHz -13.58 dém  factor 350.0
- m— ™
L L J - L JL J [

64QAM

256QAM

pectrum 7 pectrum =
Ref Level 30.00 dém  Offset 18,58 dB & RBW 100 kHz Ref Level 30.00 dém Offset 18.56 dB & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o At 30de SWT 19ps @ VBW 200 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Pk Max
™l 5.01 dBm) [ETEN] 10.62 dBm)|
1. 5200 GHz 1.74528000 GHz|
= ndB 26.00 dB| 20 dsm ndn 26.00 db|
" Bu 4.965000000 MHz Bw +.825000000 MHZ
10d N 10 dBm pe
fk IVANFENS SRR 351.1 o AP e o f T e bk, aom, .\ 361.7]
0 di o di t
: I
4 I | -
10 iF 10 5
20 d 20 d
7 / 3
/ Y [ 5\
a0 T -30 e iy s s
o T N S WEAWE Sy Y AN
-40 40 d
50 df 50
60 d -60 d
CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result Type | Ref | Trc | X-value | ¥-value |__Function | Function Result
ML 1 1743352 GHz 9.01 dém ndB down 4.985 MHz M1 1 1.74526 GHz 10.62 dém ndB down 4.625 MHz
TL 1 1742473 GHz -17.14 dam nds 26.00 d8 T1 1 1.742562 GHz -15.19 dam nde 26.00 dB
T2 1 1747438 GHz -17.21 dém  factor 3511 T2 1 1.747386 GHz -15.05 dBm Q factor 3617
- —
L I ) - L )i J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG041657-01C

FR1 n66 / 10MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum

=)

Ref Level 30.00 dém

Offset 18,58 dB & RBW 100 kHz

j= Att 30de  SWT 37.8 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1007100
@ 1Pk Max
™M1[1] 11.90 dBm)
1.7426420 GHz,
= M1 ndg 26.00 dB|
X N By 0.630000000 MHz
wd = UL G e Fa bq.?}-‘rﬁ:f“‘--“‘.'\l 181.0
0 !
-10df /

Ref Level 30.00 dam

Offset 10.50 dB e RBW 100 kHz

T WA A
-40d
50 df
60 d
CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value ¥-value | _Function | Function Result |
ML 1 1742642 GHz 11.90 dBm ndB down 9.63 MHz
TL 1 1739985 GHz -14.01 dam nds 26.00 dB
T2 1 1749615 GHz -14.33 dm  factor 161.0
L L J
FR1 n66 / 10MHz / CP OFDM / Middle Channel
QPSK 16QAM

(=]

Ref Level 20,00 dém

Offset 16.58 dB & RBW 100 kHz

ls Att 30dE SWT  37.9ps @ VBW 300 kHz  Mode Auto FFT f= Att 30 de SWT  37.8ps @ VBW 300 khz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
M1[1] 8.92 dBm)| M1[1] 9.93 dBm|
1.7434620 GHz 1.7464590 GHz
20 dsm ndB 26.00 dB| ® “ndB 26.00 dB
10 o Bw 9.870000000 MHzZ 104 MBw ©.790000000 MHz
pyS—— PG QAR 176.4) JRETY TSP BTV R PR N T Ay 178.4
LEl 0d ¢ t
f
-0 -10d 5
¥
-20 df 20 df
S el
-30 Ly
T ETRFCNIN
TN Tk VW e
R Wt W My
S0 -50 di
-60 o -60 di
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
2 1 1.74346Z GHz 8.92 dim ndB down 9.67 MHz ML 1746455 GHz 9.93 dem ndB down 9,79 MHZ
T1 1 1.740025 GHz -16.91 dBm 2=} 26.00 d8 T1 1 1.740085 GHz -16.03 dam nd8 26.00 da
T2 1 1.743895 GHz -16.85 dBm Q factor 176.6 T2 1 1749875 GHz -15.55 dém  factor 178.4
— ] = — ] =

64QAM

256QAM

o pectrum
Ref Level 30.00 dém  Offset 18,58 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 18.58 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT I Att 30de SWT  37.8ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 8.89 dBm) ™Il
1.7416230 GHz
= ndB 26.00 dB « ndB 26.00 dB
04 M1 Bu ©.830000000 MHz 104 g Bw ©9.770000000 MHz
P, P LIDEATT A [ 177.2 X ' factor 178.7
PP AN TR LATY: i ATy, YL ee i
od ‘ od
| | \
BUE T -10d 4
f |
20 d o 20 d
” /
a0 -30 o -—-er
prarie| P N P T Sl
-40d -40 di
-50 d -50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1,745 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 1741623 GHz .89 dem ndB down 9.63 MHz ML 1.746139 GHz .59 dbm ndB down 9,77 MHZ
T1 1 1.740065 GHz -16.60 dBém nd8 26.00 dB T1 1 1.740165 GHz -18.82 dém nd8 26.00 d8
T2 1 1749895 GHz -17.43 dém  factor 177.2 T2 1 1.749935 GHz -19.58 dém  factor 178.7
- m— ™
L L J - L JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n66 / 15MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum -
Ref Level 30.00 Gbm  Offset 18,56 db @ RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 15.70 dBm)
1.7479970 GHz
v
= II*B 26.00 dB|
104 ~ Ay £ e N By 14.206000000 MHz
Qfa ﬂl 123.0
0 f +
Tt 1
-od +
/ 1
L e
-40d
50 df
60 df
CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 1747997 GHz 15.70 dBm ndB down 14.206 MHz
TL 1 1737478 GHz -10.73 dam nds 26.00 dB
T2 1 1751683 GHz -11.71 dém  factor 123.0
L L J

FR1 n66 / 15MHz / CP OFDM / Middle Channel

QPSK

16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 18,58 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 18,58 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.91 dém| mili] 11.82 dBm|
1.7420630 GHz 1.7494660 GHz
e | ndB 26.00 dB & ndB 26.00 dB
Buy A 14.985000000 MHz Bu X 14985000000 MHz
- S, di — . P
1w T s AN 1168 10 T g Bl 116.7
/ | i [ |
od 1 i 0 i T
- 12 . B
-od -10di 2
¥ ¥ v
o0 | 0 | L
“ i - ~ A
w T [ o U A
N e e R e e VEaN oS
-40d
-50 d -50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1,745 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1742063 GHz 11.91 dém ndB down 14.585 MHz ML 1745488 GHz 11.82 dém ndB down 14,985 MHz
T1 1 1.737507 GHz -14.89 dam nd8 26.00 d8 T1 1 1.737478 GHz -14.94 ddm nd8 26.00 da
T2 1 1752493 GHz -13.85 dém  factor 116.3 T2 1 1.752463 GHz 14,44 dBm  factor 116.7
- m— ™
L L J - L JL J [
&3 pectrum &3
Ref Level 30.00 dém  Offset 18,58 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 18,58 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.22 dBm| ™Il 7.97 aBm
1.7391860 GHz 1.7481470 GHz
= i ndB 26.00 dB « ndB 26.00 dB
Bu 14955000000 MHz 14985000000 MHz
10 d . S— . A e oy A : 10 d
7 SN EL A 116.3 [T 116.7
!
0 di 7 T
q | 1
-0
f ]
20 d <
—~ ot |
o TN e |
30 g8 . gwo=y . T
-40d
-50 d -50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1,745 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1739186 GHz 12.22 dém ndB down 14.555 MHz ML 1.748147 GHz 7.57 dém ndB down 14,985 MHz
T1 1 1.737478 GHz -14.36 dam nd8 26.00 d8 T1 1 1.737418 GHz -18.65 dam nd8 26.00 d8
T2 1 1752433 GHz -13.23 dém  factor 116.3 T2 1 1.752403 GHz -17.96 dém  factor 116.7
- m— ™
L L J - L JL J [

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n66 / 20MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum

=)

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 18,58 dB & RBW 300 kHz
SWT  18.5us @ VBW 1 MHz

Mode Auto FFT

(@ 17k Max

2 dBm)|
1.7399650 GHzZ,
26.00 dB|
18.701000000 MHZ
93.0

60 df

CF 1.745 GHz 1001 pts

Span 40.0 MHz

Marker

X-value | ¥-value | __Function

| Function Result |

v
Type | Ref | Trc |
ML 1 1739965 GHz
173509 GHz
1753791 GHz

13.92 dBm
-13.03 dém
-12.32 dém

nd down
ndg
Q factor

T1 1
T2 1

18.701 MHz
26.00 d8
93.0

FR1 n66 / 20M

Hz / CP OFDM

QPSK

16QAM

pectrum o pectrum
Ref Level 30.00 dém  Offset 18,58 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 18,58 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.45 dm| mili]
1.7358890 GHz 1.
e 26.00 dB & ndB 26.00 dB
04 19900000000 MHz 104 Bui 10.820000000 MHz
P BT 87.2) (i il e RS EeaThres s M 8.5
od od “
-10 df I -10 o =
.
R (. 1
20 d - 20 di
/
~ A
a0, -30 dBm—1x
R | 20 e T
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1,745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1735889 GHz 10.45 dBm ndB down 19.9 MHz ML 1.753392 GHz 10.33 dBm ndB down 19,62 MHz
T1 1 1.73497 GHz -15.59 dam nd8 26.00 d8 T1 1 1.73505 GHz -16.81 dém nd8 26.00 d8
T2 1 175487 GHz -15.52 dém  factor B87.2 T2 1 1.75487 GHz -15.37 dém  factor 88.5
- m— ™
L L J - L JL J
pectrum o pectrum =
Ref Level 30.00 dém  Offset 18,58 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 18,58 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 10.63 dBm| ™Il 7.20 aBm
1.7457190 GHz 1.7410440 GHz
= ndB 26.00 dB « 26.00 dB
04 ¥ Bu 10.820000000 MHz 104 10.860000000 MHz
A eI TR gt 88.1 FEIE TN o
ad i l\ od f’ 1
BUE! = -10d !
{ T i |
= J = 2l T 1
A | ]
T e T e
50 df -50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1,745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1745719 GHz 10.63 dBm ndB down 19.82 MHz ML 1741044 GHz 7.23 dém ndB down 1986 MHz
T1 1 1,73505 GHz -15.75 dam nd8 26.00 d8 T1 1 1.73501 GHz -17.86 dam nd8 26.00 d8
T2 1 175487 GHz -15.83 dém  factor B6.1 T2 1 1.75487 GHz -18.74 dBm  factor 87.7
- m— ™
L L J - L JL J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

Occupied Bandwidth

Mode FR1 n66 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.51 8.91 13.46 17.94
Mode FR1 n66 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.51 4.50 9.27 9.23 14.15 14.09 18.98 18.90
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.48 4.48 9.27 9.27 14.09 14.12 18.98 18.94
TEL : 886-3-327-3456 Page Number : An66-8 of 25

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n66 / 5MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum

=)

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 18,58 dB & RBW 100 kHz

SWT 18 ps @ VBW 300 kHz  Mode Auto FFT

(@ 17k Max

MIL1]

Oce Bw

[ N}

13.70 dBm)|
1.74419100 GHz|
4.505494505 MHz

o L

|

AT

60 df

CF 1.745 GHz

1001 pts

Span 10.0 MHz

Marker

X-value | ¥-value | _Function |

Function Result

v
Type | Ref | Trc |
ML 1

T1 1
T2 1

L.744191 GHz
1,7427223 GHz
17472278 GHz

13.70 dBm
10.10 dBm
10.63 dBm

oce Bw

4.505494505 MHz

FR1 n66 / 5MHz / CP OFDM

QPSK

16QAM

pectrum o pectrum
Ref Level 30.00 dém  Offset 18,58 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 18.58 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.02 dBm| mili] 12.63 dBm|
20 1.74535000 GHz - 1.74427100 GHz
11 OccBw 4.505494505 MHz M1 Oce B 4.495504496 MHz
10 d = = = . —d 10 d ‘Yl, — 0. F
) 1 ] |
o di - 0 + 4
/ \ / 3
BUE! -10d i
/ \
20 d
\
)
R A 12 S
Py o S, AP e
-40d
50 df -50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1,745 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 174535 GHz 12.02 dBm ML 1744271 GHz 12.63 dBm
T1 1 1.7427223 GHz 5.91 dam oce Bw 4.505494505 MHz T1 1 1.7427423 GHz 7.63 dam oce Bw 4. 495504496 MHZ
T2 1 17472278 GHz 6.72 dbm T2 1 1.7472378 GHz 8.20 dbm
- m— ™
L L J - L JL J

64QAM

256QAM

pectrum 7 pectrum =
Ref Level 30.00 dém  Offset 18,58 dB & RBW 100 kHz Ref Level 30.00 dém Offset 18.56 dB & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o At 30de SWT 19ps @ VBW 200 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Pk Max
™Il 5.35 dBm) [ETEN] 10.14 dBm)|
1.74442100 GHz 1.74528000 GHz|
= Oce Bw 4.475524476 MHz 20 dsm Oce Bw 1475524476 MHz
10 d — 10 dBm —% —
PP RPN NP AW W Nk
od | od - L
{ | / \
BUE! 4 v -0
20 d / di V4 Al
20 — 20 -
-l / \
E ved ' - a0 e e
R AP BN ST W P s LN Yo"
-40 -40 d
-50 d 50
60 d -60 d
CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 1744421 GHz 9.35 dém 2 1 1.74526 GHz 10.14 dém
TL 1 17427423 GHz 4.07 dBm Occ 8w 4.475524476 MHz T1 1 1.7427423 GHz 2.75 dam oce Bw 4.475524476 MHz
T2 1 17472178 GHz 3.52 dém T2 1 1.7472176 GHz 3.93 dBm
— —
L I ) - L )i J -

TEL : 886-3-327-3456

FAX . 886-3-328-

4978

Page Number

1 An66-9 of 25



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n66 / 10MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum

=)

Ref Level 30.00 dém

Offset 18,58 dB & RBW 100 kHz

o Att 30de SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@17k Max
™Il 12.59 dBm|
20 1.7470580 GHz
0cr Bw 8011088911 MHz
10 di et iy e
o d . IL
BUE! /
A
o
e (" l'\'\* il -
v v
-40d
50 df
60 d
CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value ¥-value | _Function | Function Result
ML 1 1747058 GHz 12.53 dBm
T1 1 1,7403247 GHz 8.74 dém Oce Bw 8.911088911 MHz
T2 1 17492358 GHz 7.21 dém
— —
L L J

FR1 n66 / 10M

Hz / CP OFDM

QPSK

16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 18,58 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 18.58 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .01 dBm| mili] 9.00 dBm)
20 1.7421430 GHz - 1.7426220 GHz
Oce B 0.270720271 MHz Oce B 0.230769231 MHz
10 d = 10 d
ATV TN Ry BTNy erY TR P )
od od
! 4 !
-od 5 - -10d 7
20 d 20 di
oy
W -
N ey o gue o
et b e .
dad -40 df .
50 df -50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1,745 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 1742143 GHz 9.01 dém ML 1.742622 GHz 9.00 dém
T1 1 1,7403447 GHz 6.45 dBm oce Bw 9.270729271 MHz T1 1 1.7403646 GHz 3.37 dam oce Bw 9.230769231 MHZ
T2 1 17496154 GHz 5,65 dém T2 1 17455954 GHz 5.33 dém
- m— ™
L L J - L JL J

64QAM

256QAM

pectrum

(=]

Ref Level 30.00 dém

Offset 18,58 dB & RBW 100 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 16.58 dB & RBW 100 kHz

o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT I Att 30de SWT  37.8ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 8.87 dBm) ™Il 6.50 dBm
20 1.7416230 GHz - 1.7461590 GHz
Oce B 0.270720271 MHz Oce B 0.270729271 MHz
10 df 10 d 1L
g I e ey T "
i - L bt rtaf eidan . ,‘m}w bl
od od
[
BUE! -10d
] !
20 d 20 di 1
1
A / Y
) 30
el \P¥L e i
PP Pl T T PP e A LA oot gy o]
o . -40
-50 d -50 di
-60 df -60 di
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1,745 GHz 1001 pts Span 20.0 MHz )
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 1741623 GHz 8.87 dem ML 1 1748150 GHz .50 dBm
T1 1 1, 7403646 GHZ +.74 dBm oce Bw 9.270729271 MHz T1 1 1.7403447 GHz 0.47 dBm oce Bw 9.270729271 MHZ
T2 1 17496354 GHz 5,52 dém T2 1 17496154 GHz 2.08 dém
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FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n66 / 15MHz / DFT-S OFDM / Middle Channel
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

Conducted Band Edge

FR1 n66 / 5SMHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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seamancas. FCC RADIO TEST REPORT Report No. : FG041657-01C

FR1 n66 / 5MHz / DFT-S OFDM / QPSK
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n66 / 10MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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FR1 n66 / 10MHz / DFT-s-OFDM / QPSK
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FR1 n66 / 15MHz / DFT-s-OFDM / P1/2 BPSK
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Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70867 GHz -31.18 dém -18.18 d& 1.765 GHZ 1.780 GHz 100.000 kHz 1.765855 GHZ 7.37 dBm -22.63 db
1.709 GHz 1.710 GHz 150,000 kHz 1.70589 GHz ~33.71 dém -20.71 d8 1.780 GHz 1.781 GHz 150,000 kHz 1.78007 GHz -25.03 dBm -12.93 dB
1,710 GHz 1.725 GHz 100,000 kHz 172253 GHz 2.18 dém -27.82 dB 1.781 CHz 1700 GH2 1,000 Mz 1 7RE04 CHe 19.69 dBm .89 db
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